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Anemia and some other blood disorders
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	الدكتور حسام ياسين خلاوي
اسم المريض: حسنين عبد الحميد العمر:20سنة
Rx

      Ferrogard C ®tab

 1tab. Daily before food

التاريخ      /     /2006



	Q9-knowing that ferrogard C ® contain iron and vitamin C(500mg).  what is the therapeutic advantage of iron-vitamin C    compound products??
 (see BNF + supplement C) [               ]
	الدكتور أمير حسين كاظم 
اسم المريض:  باسل عباس خليفة       العمر:33سنة
      Iron deficiency anemia   
Rx

Ferrous fumarate (ferrosam®)200mg tab. 1tab t.i.d
التاريخ      /     /2006
2 

Q6-What are the expected side effects of oral iron therapy? [                      ]
Q7-If the patient develops such side effects? What are your recommendations to minimize it and to increase patient's compliance?(see supplement B)
Q8-Few weeks later the same patient return to your pharmacy carrying an empty sheet of ferrous gluconate which had been dispensed from  another pharmacy instead of ferrous fumarate. And the patient was insisting on this product because he experienced a lower incidence of side effects!!!What is your explanation?
[                              ]
	1 

الدكتور إبراهيم دحام حمودي
اسم المريض: احمد كيلان   العمر: 40سنة
       Iron deficiency anemia   
Rx

     Ferrous sulfate 200mg tab.

التاريخ      /     /2006
Q1-What dose of iron should be given to treat the patient's iron deficiency anemia (I.D.A)? [                        ]
Q2-what is the expected therapeutic response (i.e. the rising rate in Hb concentration)? [                        ]
Q3-For how long, the treatment of I.D.A with oral iron should be continued? [                        ]
Q4-What counseling should be given for patient taking oral iron therapy?(see BNF +supplement A)
 [                         ]
Q5-If you have ferrous gluconate 300mg tablet only in your pharmacy!!!What will be the equivalent dose??Why?? [                        ]
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الدكتور طالب عقيل طالب 
اسم المريض: علي حازم أنور العمر:  26سنة  

Lower    UTI                                   
Rx

Ciprofloxacin 500mg tab.
         1 tab B.i.d

التاريخ      /     /2006
Q15-the patient told you that he has favisim (G6PD) and ask you if he can take this drug safely? [                      ]
Q16-what other drugs that must be avoid in such patients? [                    ]
Q17-what alternative drug(s) you recommend?(see table 1 in chapter 5 under lower UTI treatment) [             ]
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     الدكتورة  زينة فؤاد عبد الخالق
اسم المريض:أساور عبد الباقي     العمر:   29سنة 
Rx        Ferrosam® tab 

             1 tab. t.i.d
            Folic acid 0.4 mg tab.

             1 tab daily

            Gastrigel® tab.

             1 tab. t.i.d    

التاريخ      /     /2006
Note: the Rx is for pregnant woman, and the Gastrigel®  is a combination of 
AL.   and Mg antacid
Q12-why folic acid is prescribed routinely for pregnant women? And for how long?
[                               ]

Q13-when we use 5mg daily dose of folic acid instead of 0.4 mg? [                        ]
Q14-what is the problem in this Rx and what do you recommend to overcome it?(see appendix 1 in BNF) [                        ]
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الدكتور ريسان محسن بوهان
اسم المريض: زيد حيدر   العمر: 44سنة
Rx

Ferrous sulfate (Ferrogard®) modified release (m/r) tab.
1tab. Daily before food

التاريخ      /     /2006

Q10- what is the therapeutic advantage of modified release (m/r) iron preparations?

[                         ]

Q11-Why did modified release (m/r) iron preparations have a lower incidence of side effects ? [                     ]
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	الدكتور مهند احمد مصطفى
اسم المريض: ميثم حسين علي  العمر:40سنة
Rx

Iron dextran injection 
One i.m injection every other day(6 ampoules)

ferrosam tab. 1tab t.i.d
التاريخ      /     /2006
Q23-Can we give oral and parenteral iron therapy at the same time???Why (see supplement H)? What is your recommendation? [                     ]
Q24-you found out that the patient is asthmatic!! What is your recommendation?? [                       ]
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الدكتور مصطفى نعمان طاهر
اسم المريض: محمد فوزي مجيد العمر: 50سنة
الوزن: 70كغم       Hb=10 g/dl
Rx

Iron dextran2 ml  injection

(50 mg/ ml)
التاريخ      /     /2006
Q20-the patient can not tolerate oral dosage form, therefore, parenteral iron had been prescribed. How would you calculate a total dose of iron dextran (no. of mls)?? (see supplement E)
Q21-Knowing that parenteral iron therapy can stain the skin at injection site (for up to 2 years)!!What is your recommendation to minimize such unwanted effect??(see supplement F)
Q22- Knowing that parenteral iron therapy can cause fatal anaphylactic reaction .what precautions should be made for patient taking parenteral iron therapy for the first time??(see supplement G)
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لدكتور فراس اصبيح وسمي
اسم المريض: عمر إحسان سعدون العمر:  40سنة
Iron deficiency anemia
Rx

   Iron dextran  2 ml injection

(50 mg/ml)  
التاريخ      /     /2006

Q18-what are the indications for parenteral iron therapy? [                     ]
Q19-If the patient did not have any of the above indications for parenteral iron therapy .but the physician prescribed it to produce faster response than oral route!!! Is this true case?? [                 ] Why (see supplement D)??
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الدكتور وائل محسن مطلك
اسم المريض: ياسر سعد ياسين العمر: 3 سنة
      Iron deficiency anemia   

Rx

 (ferrosam ®) syrup 
   1tsp  t.i.d

التاريخ      /     /2006
Q25-what counseling should be given to the parents about  proper  administration of iron syrup to the child?(see supplement  I )
Note:
1- pediatric elemental iron dose based on body weight( 7 ):

Prophylaxis:1-2 mg/kg/day.

Defficency:3-6 mg/kg/day in 2-3 doses.

2- ferrosam® syrup contains ferrous gluconate 400 mg/15ml = 16 mg elemental iron/ 5 ml).


Supplement))
A-Food reduces amount of iron absorbed by as much as 50%. Hence, oral iron should be administered one hour before or two hours after meals for optimal absorption(2) (however iron may be taken with food if patient is unable to tolerate it) (4)
B-To minimize gastric intolerance, oral iron therapy can be initiated with single oral dose of iron   tablet, the dose is increased by increment of one tablet per day every two  to three days until the full therapeutic dose(e.g. 1 tab t.i.d)  can be administered (1)
C-several products contain ascorbic acid (vitamin C) which maintain the iron in ferrous state (more absorbable form), however, a dose up to 1 gm increase iron absorption by only 10%. Lower doses of vitamin C (e.g. 100 mg) don not significantly alter iron absorption(1)    

D-because the rate of iron incorporation into Hb does not exceed that achieved by oral iron therapy, the response time is similar to that of oral iron therapy(1).
E-For patients with iron deficiency anemia, the replacement dose, i.e., the amount of iron dextran needed to restore hemoglobin to normal and to replete iron stores, is calculated as follows(2): 

Adults & patients weighing >15 kg: 
Dose (mg) = 0.3 x (Wt in lbs) x [100 - (Hgb x 100)/14.8] 
where 14.8 is normal mean Hgb.
Children <15 kg: 

Dose = 0.3 x (Wt in lbs) x [100 - (Hgb x 100)/12] 
To replace blood lost on an intermittent or repetitive basis, iron dextran dose is calculated as follows:

    Replacement iron (mg) = blood loss in mL x hematocrit in decimal
F----Z-track technique is used to avoid staining of the skin it involve(1)  :

1-pull the skin laterally before injection (A).

2-inject (A).
3-release the skin to avoid back leakage of iron dextran into the dermal layer(B)

لان الفتحة في العضلة حيث يوجد الدواء  سوف لا تكون تحت فتحة الجلد          
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                (A)                                                   (B)  
G-It is suggested that all patients considered for iron dextran injection receive a test dose of 25 mg iron (i.e. 0.5 ml). Patient should be observed for more than 1 hour for untoward (chest pain, hypotension …).if no reaction occurs, the remainder of the dose can be given.

If an anaphylactic – like reaction occurs, it generally responds to i.v epinephrine, diphenhydramine, and corticosteroids (3).

H-not only because combination is unnecessary, but it may promote adverse reactions by saturation of the plasma portion (transferrin) binding capacity----------so that the injected iron gives a higher unbound plasma iron conc. Than is safe(6).
I-The liquid preparation of iron may be diluted with water or juice and taken through a straw to prevent staining of the teeth(4, 5).
References of the supplement
1-Applied therapeutic. The clinical use of drugs.1996
2-Iron deficiency anemia. Us pharmacist. Available at:
http://www.uspharmacist.com/NewLook/CE/irondef/lesson.htm 

3-phrmacotherapy.A pathophysiological approach . 6th edition 2005.
4-Drug therapy. Decision making guide.1996.
5-Lippincott's nursing drug guide . 2003.

6-Clinical pharmacology . 8th edition by Laurence.1997. 
7-Nelson . Textbook of pediatrics. 2000.

Drugs for ASTHMA and COPD
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	Few weeks later The patient begins to develop frequent oral candidiasis. The physician counsel you and you recommend to use inhaled corticosteroid with spacer device. The physician write RX 3 :
Rx

Terbutaline turbuhaler

One  inhalation q.i.d  PRN

Beclomethasone inhaler with spacer device

4 puffs B.i.d
      التاريخ   3   /   12  /2005
Q7-why did the patient developed oral candidiasis? [                       ]
Q8-why you recommend using inhaler with the spacer device? 

[see  supplement   B      ]
Q9-Counsel the patient about his medication (including proper use of the turbuhaler(supplement A) and spacer device ( supplement B)?
	2 

 the physician noticed that patient has frequent asthmatic attacks and he has difficulties in breath-hand coordination  therefore he write the Rx no. 2 

Rx
Terbutaline turbuhaler

One  inhalation q.i.d  PRN

Budesonide turbuhaler 

2 inhalation B.i.d

التاريخ     26 /  7   /2006
Q4- why did the physician prescribe turbuhaler device instead of the inhaler device? [see supplement A ] Could we consider terbutaline as an alternative to Salbutamol? (i.e. is it  suitable for an acute attack(reliever )also)[                 ]
Q5-Is the Inhaled corticosteroid (ICS) (Budesonide) used as a prophylactic (preventer) or as reliever? When will the alleviation of symptoms occurs after regular use of ICS? [            ](see 3.2 corticosteroid)
Q6- Counsel the patient about his medication (including proper use of the turbuhaler (see the supplement A)?
	1 

الدكتور محمد فليح حسن علي

اسم المريض: اسامة باسم  العمر: 22سنة

Rx
Salbutamol(ventolin®) (100mcg/metered inhalation) Inhaler

1-2 puff  q.i.d  PRN

التاريخ    11  /   6  /2005
Q1-Why does the inhalation route is commonly used to deliver drugs for asthma and COPD? 

[                    ]
Q2-Knowing that Salbutamol is a short acting B​2- agonist. Is it suitable for the relieve of an acute asthmatic attack (reliever)? Is it usually prescribed as PRN (as required) or as a regular treatment? [                  ] [ hint: see selective B​2- agonist] 

Q3-Counsel the patient about his medication [including proper use of the inhaler (see the supplement of how to use different dosage forms)]?
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Later on the patient develop severe asthmatic attack and inter the emergency room in which the Dr. write   treatment contain :

Ventolin 0. 5 % (5mg/ml) nebuliser solution.
2.5 mg (i.e.  0.5 ml) to be diluted to 4 ml and given by nebuliser with O2 over 5 – 10 minutes. PRN

Q15-what is the usual nebuliser diluent? [                           ]

Q16-Why patient with a severe attack of asthma should preferably have O2 during nebulisation? 

[                             ]
Q17-if the patient not improved from the first nebulisation at what interval, and how many times we can repeat the nebulisation with ventolin? [ supplement C]
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     Rx  
Terbutaline turbuhaler

One  inhalation q.i.d  PRN

Beclomethasone inhaler with spacer device

4 puffs B.i.d
Salmeterol  Accuhaler 

50mcg(1 blister) B.i.d

Zafirlukast(Accolate ®)20mg tab

1 tab B.i.d  

التاريخ   24   /  2/2006
 The patient's asthma still uncontrolled , therefore the physician write Rx no.5
Q13-to which class of asthma drugs zafirlukast belong? What is its main indication?-What counseling and advisory labels should be given with it?

[                          ]
Q14-few days later the patient develop headache and GIT disturbances!!! Rationalize?[                      ]
	The patient's asthma still uncontrolled , therefore the physician write Rx no. 4
Rx

Terbutaline turbuhaler

One  inhalation q.i.d  PRN

Beclomethasone inhaler with spacer device

4 puffs B.i.d
Salmeterol  Accuhaler 

50mcg(1 blister) B.i.d
التاريخ  13  /  1 /2006
4  

Q10-What Is salmeterol? Can we use it for an acute attack (i.e. as  reliever)? Why patient who use salmeterol must also use ICS?[   ]

Q11- Is it used  regularly?[            
Q12-why the Dr. prescribed salmeterol Accuhaler? Is salmeterol diskhaler considered an alternative?[ supplement A]
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This Rx unfortunately was dispensed as it is. The father came to your pharmacy and said that her daughter complains of palpitation, nausea and headache after each use of the drugs!!! 
الدكتورة رواء حمود عبد الجراح

اسم المريض: مروة كمال العمر:7سنة

Rx

Phyllocontin® 225mg m/r tab.

1/2 tab   B.i.d

Ketotifen (Zaditen®)1mg tab.
1 tab B.i.d with food for 6 months
التاريخ      /     /2006
Q25-What is the problem in this Rx? [                ] What do you recommend?

Hint: see phyllocontin preparations. [                     ]
Q26-What is the value of using Ketotifen in asthma prophylaxis?

 [                        ]
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الدكتور:      رافد عواد كاظم 
 اسم المريض : مثنى خليل        العمر:   33سنة 

COPD and Lower UTI
Rx
Phyllocontin® 225mg m/r tab.

1tab   B.i.d

Ciprofloxacin 500mg tab.

1tab   B.i.d

التاريخ      /     /2006
Q20-what is Phyllocontin®? And what is the main indication for it? [                ]
Q21-What is the main problem in this Rx?

(See supplement  G  also) 

[               ] What do you recommend?[        ]

Q22-the patient noticed that changing the brand name only of his m/r tab. Produce variable response. Rationalize? What do you recommend? [                  ]

Q23-If the patient can not swallow phyllocontin tab. Could he crushed it Before swallowing? Why? [            ] How you can solve this problem using theophylline cap. Containing m/r granules?
 [             ]
Q24-If the patient is heavy smoker. What phyllocontin tab. Preparation is suitable for him? Why? [                ]
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الدكتورة سرى عبد الكريم

اسم المريض: مريم خالد العمر: 44سنة
Rx

   Beclomethasone 100 mcg inhaler                                               1 puff bid

Salbutamol 100 mcg inhaler

1 puff prn  

  التاريخ      /     /2006
You noticed that the patient comes frequently asking for Salbutamol inhaler for her deteriorated uncontrolled asthma. And she said that she does not need Beclomethasone inhaler because she had many of them unused previously.

Q18-the patient had many unused Beclomethasone inhaler!!! What do you think    has happened? What course of action would you take?

Q19-What are the usual colors of the preventer and reliever inhalers?
ملاحظة:الاجابات استنتاجية وليست في الكتاب

	The Rx had  been dispensed

As it is by other pharmacist. And the infant develop fine hand tremor and palpitation after each dose!!  
1  2

الدكتور عامر عمران
اسم المريض: احمد طلال العمر:8اشهر

الوزن :8kg
Rx

Salbutamol (Butadin®) syrup

1 tsp t.i.d

التاريخ      /     /2006

	Q33-What is the most likely cause? What is your recommendation Hint: calculate the dose based on body weight, calculate the equivalent no. of mls from syrup (conc. 2mg/5ml) and administer orally via the syringe) 
Q34-If the Dr. want to prescribe an inhaler of ventolin. What aiding device should be given with the inhaler? [ see supplement D]
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الدكتور سيف محمد قنبر
اسم المريض: محمد كرحوت حسن     العمر:20سنة

Exercise- induced asthma(EIA)
Rx
Sod. Cromoglicate spinhaler

1-2 inhalation 15-30min. before exercise
Note: the patient also has hyperthyroidism and difficulties in coordination.
Q30- Knowing that B2-agonists are the agent of choice for EIA, why the Dr. not prescribes it? [                        ]
Q31-what is cromoglicate? And what is the main indication for it? Why the physician prescribed spinhaler? [                            ] 
Q32-the patient develop bronchospasm after the use of Dry powder inhaler (DPI). What do you recommend to solve the patient's problem? [                            ]

الدكتورة نسمة إسماعيل

اسم المريض:  ندى ثامر  العمر: 50سنة     

COPD

Rx

Ipratropium bromide (Atrovent®) inhaler 

   2 puff t.i.d

التاريخ      /     /2006
1 0

Q27-To which class of asthma drug , ipratropium belong? For which condition (asthma or COPD) it is more effective? What are the differences between it and tiotropium?[              ]
Q28-during the use of Atrovent? The patient develops dry mouth and headache? Rationalize?

[                    ]

Q29- 3 years later the patient develops benign glaucoma. Could he use Atrovent safely now?
 [              ]
	


—أن عملية البخ اثناء الشهيق وليس قبله أو بعده (خطوة رقم5) تسمى (Breath-hand coordination) وهي الخطوة الاصعب التي لا يحسنها معظم المرضى.......ولتلافي هذه الخطوة تم تصنيع الكثير من الاجهزة التي لا تحتاج الى        coordination  
 من هذه الاجهزه مايكون على شكل Aerosols (like Autohaler )    

  ومنها مايكون على شكل Dry powder Inhalers (DPI)  ومن امثلتها:

(Turbuhaler, spinhaler, Accuhaler, diskhaler, Rotahaler, Clickhaler, Handihaler, Twisthaler, Cyclohaler,    and Aerohaler)
وجميعها لاتحتاج الى coordination   لان المريض هو الذي يسحب الدواء عن طريق عملية شهيق قوية وسريعة. كما يتضح من طريقة استعمال الـ  turbuhaler    التالية :
	(كيف تستعمل ألـ Turbuhaler)

[image: image2.jpg]



1-اخرج الجهاز من غطاءه . 

2- امسك الجهاز بحيث تكون الفتحة نحو الأعلى. ثم قم بتدوير الجزء الأسفل الملون تدويرا كاملا باتجاه واحد. ثم أرجعه بالاتجاه المعاكس حيث ستسمع صوت click

3- قم بعملية زفير بطيئة وكاملة لإخراج اكبر قدر ممكن من الهواء.

4-  ضع فتحة الجهاز  في الفم بين الأسنان وفوق اللسان.

5- خذ  شهيق سريع وقوي وعميق ، ثم  قم بإغلاق الفم  بعد الشهيق مع حبس النفس لزمن يعادل زمن العد من الواحد إلى العشرة تقريبا.

6—قم بعملية الزفير من خلال الأنف وليس الفم.  

7-في نهاية كل عملية استخدام قم بمضمضة الفم بالماء جيدا مع رمي الماء خارج الفم وعدم بلعه.

ملاحضة: قد لا تشعر بطعم الدواء في الفم وهذا لا يعني عدم وجود الدواء


	(كيف تستعمل البخاخ مع spacer) 
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1-رج البخاخ جيدا.

2-بعد الرج  ، ارفع الغطاء الذي يغطي فتحة البخاخ والغطاء الذي يغطي فتحة ألـ  spacer، ثم ادخل  البخاخ في ألـ      spacer                                                                                       
3- ، ثم قم بعملية زفير بطيئة وكاملة لإخراج اكبر قدر ممكن من الهواء.  
4-  ضع فتحة أل spacer   في الفم بين الأسنان وفوق اللسان.

 6- اضغط على البخاخ مرة واحدة.                                                 

5- ابدأ بأخذ شهيق بطئ وعميق ، ثم  قم بإغلاق الفم  بعد الشهيق مع حبس النفس لزمن يعادل زمن العد من الواحد إلى العشرة تقريبا.

6-قم بعملية الزفير من خلال الأنف وليس الفم.  

7-في حالة استعمال أكثر من بخة واحدة. انتظر دقيقة واحدة على الأقل قبل تناول ألبخة الثانية بإتباع الخطوات السابقة نفسها.

8-في نهاية كل عملية استخدام قم بمضمضة الفم بالماء جيدا مع رمي الماء خارج الفم وعدم بلعه.                                                             



B-إن هذا الجهاز لا يحتاج إلى عملية الـ( Breath-hand coordination   ) الصعبة وإنما يكون الشهيق بعد ألبخ وهذه عملية سهلة.  كما انه يقلل من ترسب الـــــــــــــــ ICS في الفم وبذلك يقلل الاصابة بالـــoral candidiasis     
C- In case of acute bronchospasm in intensive care patients the ADULT dose is:

2.5 - 5 mg every 20 min. for 3 doses, then 2.5 -10 mg every 1-4 hours as needed
.(Lexi-comp's Drug Information Handbook 2004, and Textbook of pharmacotherapy 2005 )

While in less severe condition: the adult dose is: 2.5 mg, repeated up to 4 times daily. May be increased to 5mg if necessary (BNF)
D- The Holding chamber makes it possible to take in the medication more slowly than is possible without a spacer or with a simple spacer. (The patient sprays the medication into the chamber and takes a few seconds to inhale the medication. Since the medication is temporarily suspended in the holding chamber, the timing of the inhalation is not nearly as critical as with simple spacers or no spacer). There are special holding chambers for younger children that has a mask built in; the child breathes normally for a few seconds with the mask held over his/her mouth and nose. AeroChamber:  is a brand of holding chamber.
للاطلاع فقط
E-InspireEase: is a device for children (and for people that have trouble holding their breath) . It's like a plastic bellows or balloon with a plastic mouthpiece. The patient inflates it, the medicine is sprayed into it, and the patient inhales, holds his/her breath for the count of 5 (or whatever the doctor recommends), exhales into the device, and then repeats. Some patients are instructed to breathe slowly in and out several times instead of holding their breath. The InspirEase really helpful for younger children who yet aware of the difference between breathing in and breathing out or don't yet know how to hold their breath or breathe evenly and slowly. It gives them immediate physical feedback, and it also has a whistle built in to tell them when they're breathing too fast. 

F-Doser: There is also a gadget called The Doser. It fits on top of any MDI, and keeps track of how many doses you've dispensed from the inhaler
G-Theophylline –Fluoroquinolones Drug-Interaction 

	Theophylline and Fluoroquinolones
 

	Effect:  Fluoroquinolones taken concurrently with theophylline may cause elevated plasma theophylline concentrations which may result in theophylline toxicity.

Onset:  Delayed –  within 3-4 days

Severity/Documentation: 

Severity* 

Documentation 

Ciprofloxacin (Cipro®)

Major

Good

Gatifloxacin (Tequin®)

None

Poor

Gemifloxacin (Factive®)

None

Poor

Levofloxacin (Levaquin®)

Major

Fair

Lomefloxacin (Maxaquin®)

None

Poor

Moxifloxacin (Avelox®)

None

Poor

Norfloxacin (Noroxin®)

Major

Fair

Ofloxacin (Floxin®)

Minor

Poor

Trovafloxacin (Trovan®)

Minor

Poor

*All Severities listed as none indicate that available studies found no significant interactions between fluoroquinolone and theophylline.

Mechanism:  Inhibition of CYP 1A2 enzyme by the fluoroquinolones leads to decreased clearance of theophylline and increased risk of theophylline toxicity.  Theophylline-related adverse effects include nausea, vomiting, palpitaitons and seizures.  Serious and fatal reactions (cardiac arrest, seizure, status epilepticus, and respiratory failure) have been reported with concurrent intravenous administration of theophyllines and ciprofloxacin.

Summary:  Concomitant use of theophylline and fluoroquinolones can increase plasma theophylline concentrations by inhibition of CYP 1A2.  The risk of theophylline toxicity may result in serious, possibly fatal adverse effects.
Management:  Concomitant use of these agents should be avoided if possible.  If such use cannot be avoided, serum levels of theophyllines should be monitored and dose should be adjusted as necessary.

Xanthine Derivatives: 
- Theophylline        - Aminophylline               
- Oxtriphylline        - Dyphylline 

References:   
1.      Micromedex
2.      Drug Information Handbook, 12th Edition
3.      Drug Interaction Facts, 2001
4.      Evaluations of Drug Interactions

	(كيف تستعمل ألـ Turbuhaler)
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1-اخرج الجهاز من غطاءه . 

2- امسك الجهاز بحيث تكون الفتحة نحو الأعلى. ثم قم بتدوير الجزء الأسفل الملون تدويرا كاملا باتجاه واحد. ثم أرجعه بالاتجاه المعاكس حيث ستسمع صوت click

3- قم بعملية زفير بطيئة وكاملة لإخراج اكبر قدر ممكن من الهواء.

4-  ضع فتحة الجهاز  في الفم بين الأسنان وفوق اللسان.

5- خذ  شهيق سريع وقوي وعميق ، ثم  قم بإغلاق الفم  بعد الشهيق مع حبس النفس لزمن يعادل زمن العد من الواحد إلى العشرة تقريبا.

6—قم بعملية الزفير من خلال الأنف وليس الفم.  

7-في نهاية كل عملية استخدام قم بمضمضة الفم بالماء جيدا مع رمي الماء خارج الفم وعدم بلعه.

ملاحضة: قد لا تشعر بطعم الدواء في الفم وهذا لا يعني عدم وجود الدواء



	(كيف تستعمل ألـ Turbuhaler)
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--------------------------------------------------------------
Antibiotics 

	3     


	الدكتور وليد يوسف إبراهيم
اسم المريض: خلدون وليد     العمر:44سنة

Otitis media

Rx

      Amoxicillin 500mg cap.

      1 cap t.i.d for seven days

التاريخ      /     /2009



	Note: the patient was start to take Allopurinol for hyperuricaemia in the last week. 
Q7-What are the difference between amoxicillin and ampicillin(spectrum, dosing frequency and absorption)?[      ]

 Q8- 2  days later the patient return to your pharmacy complaining of rash !!knowing that the patient had been use amoxicillin alone many times previously without any problem. What is the most likely cause? [                     ]

and what do you recommend? [              ]


الدكتور حيدر علي عبد الرضا 
اسم المريض: معتصم عقيل عبدا لرزاق العمر: 1 سنة


الوزن:10 كغم

Community acquired pneumonia

Rx
Ampicillin 500 mg injection

1/2 inj. q.i.d for 10 days

التاريخ      /     /2009
2 

Q4-What is the antibacterial spectrum of   ampicillin? [                     ]

Q5-Can we give the remaining half of the 500 mg injection for the next dose(i.e. is it stable for the next dose )?(see the supplement) [                   ]

Q6-If ampicillin is given orally, what advisory labels should be given to the patient? [                    ]


	1 

الدكتور حسام الدين حميد ياسين
اسم المريض: حسام عبد علي سبتي العمر:  56سنة
Osteomyelitis

Rx

Flucloxacillin 500mg cap

1 cap q.i.d 

التاريخ      /     /2009

Q1-What is the sole indication for flucloxacillin? And for how long we treat this patient?[                        ]

Q2-What advisory labels should be given for patient on oral flucloxacillin? [               ]

Q3-What antibiotic  you recommend if the patient is allergic to penicillins? [              ]
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الدكتور جمال علي عاشور
اسم المريض: غيث هادي حسين العمر: 22سنة   

               Lower UTI

Rx

Cefalexin 500mg cap.

1 cap q.i.d 

التاريخ      /     /2009
Q16-To which generation of cephalosporin, cefalexin belong? 

[                            ]

Q17-If the patient is fasting ( in Ramadan), could you recommend cefadroxil as an alternative? Why?

 [                        ]

Q18-If the patient told  you that he had penicillin allergy, what would be your  action ? why? [                      ]
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لدكتور عباس عبد المهدي حسين
اسم المريض: تغلب جليل عاصي    العمر:     22سنة  

Pseudomonas aeruginosa septicemia  

Rx     

Tazocin® 4.5 gm inj.

1 inj. t.i.d

Tobramycin 80 mg inj.
1 inj. t.i.d  

التاريخ      /     /2009
Q13-what is Tazocin® and what is the principle indication for it? [                   ]

Q14-Whay it is combined with tobramycin ( one of the aminoglycosides) for this patient? [                            ]

Q15-Can we mix penicillin and Aminoglycosides in the same syringe or infusion bottle?(i.e. are they compatible or not?) [                              ]


	4  

الدكتور الحارث باسل حمود
اسم المريض: رامي فوزي محمد   ا لعمر:66سنة
Rx       Sinusitis

Co-Amoxiclave 625mg(500/125) tab

1 tab t.i.d  for 1 week
التاريخ      /     /2009
Q9-What is the idea behind amoxicillin –calvulanic acid combination? [                  ]

Q10-Can you dispensed  2 tablets of augmentin® 375 mg (250/125) instead of the 625 tab which is unavailable in your pharmacy? Why?

Q11- the patient had been improved , but  2 days after the completion of Augmentin course, the patient return to your pharmacy complaining of dark urine , yellow eyes, and pruritis ( symptoms of cholestatic jaundice)? What is the most likely cause? Is it fatal?

 [                     ]

 Q12-If The Dr. want to prescribe Augmentin for the patient's son (age 8 years), which augmentin strength he must use: Augmentin 375 tablet or Augmentin 312(250/62) suspension? [                      ] 
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Note: the neonate had jaundice.
الدكتور زيدون عمران غريب
اسم المريض: محمد قيس محمود العمر:23 يوم


                            الوزن  :    3  كغم
septicemia
Rx

Ceftriaxone  250mg inj.

150 mg once daily

التاريخ      /     /2009
Q24- To which generation of cephalosporin, Ceftriaxone   belong?  what are the advantages of it? 

[                      ]

Q25-What is the problem in this prescription? [                         ]

Q26-If you recommend cefotaxime as an alternative , what would be the dose?

[                           ]

Q27-if the  septicemia  is caused by pseudomonas aeruginosa. Do you suggest to replace cefotaxime by ceftazidime ?why? [                         ]
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الدكتور ماجد جهاد جاسم

اسم المريض: عامر هاشم     العمر: 1سنة

                                    الوزن  :    10  كغم

Rx    chest infection

Cefotaxime(claforan®) 500mg inj.

1 inj. b.i.d  for 5 days

التاريخ      /     /2009
Q22-To which generation of cephalosporin,  cefotaxime belong? What is the antibacterial spectrum of it ? [        ]

Is this dose proper based on body weight? 

[                   ]

Q23-Knowing that the price of claforan® 500 mg injection is 1000 dinnars, while that of claforan® 1 gm injection is 1250 dinnars. Could you dispense 5 injections of the 1 gm product instead of   10 injections of the 500mg product in order to decrease the cost  for the patient?
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لدكتور سليمان ميسر حمدون
اسم المريض: سامر شكر محمد   العمر:    1سنة      


                             الوزن:   8 كغم

Rx      Chest infection

Cefixime( Suprax®) 100mg/5ml susp.

3ml once daily.

التاريخ      /     /2009

Q19- To which generation of cephalosporin, Cefixime  belong?  what are the advantages of it? [                     ]

Q20-Is this proper dose? [                    ]

Q21-The mother gives you another Rx, but it is for her chest infection in which the Dr. prescribed Suprax 400mg cap. to be given twice daily , knowing that the mother is pregnant woman(in the 2nd trimester) …what is the problem in her Rx? [             ]



	12

الدكتورحسين عبد الجبار إسماعيل

اسم المريض:  ياسر خضر علي العمر:55سنة

Rx          UTI

      Gentamicin 80mg inj.

      1 injection  t.i.d

 التاريخ      /     /2009
Q34-What is the antibacterial spectrum of Aminoglycosides? [                          ]

Q35-What are the most important side effects of Aminoglycosides? [                  ]

Q36-If the patient have Gentamicin –resistant G-ve bacilli, what is the preferred aminoglycoside in this case ? why? [                        ]

Q37-If the patient have infection due to  pseudomonas aeruginosa , what is the preferred aminoglycoside in this case ? 

[                             ]

 Q38- if the patient is already taking  furosemide one tablet in the morning, is it prefer to give Gentamicin for him? Why? [                            ]

 And what do you recommend if the concurrent use of both drugs is unavoidable? [                               ]
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الدكتورة نور فرات احمد
اسم المريض: فاتن عبد الملك  العمر: 33سنة    

                     Acne

Rx

Doxycycline 100mg cap.

1 cap. Daily 
التاريخ      /     /2009
Q31- What counseling should be given to the patient about oral intake of Doxycycline? Why ? and what are the advisory labels of it? Compare it to that of tetracycline? [                  ] [                    ]

Q32-the patient ask you to give her some antacid tablet for her GERD symptoms  that comes from time to time? What counseling you will  give her ? Why?

 [                                     ]

Q33-If the patient become pregnant, and then lactating mother , can Doxycycline still be used safely  ? [                           ]
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الدكتور مصعب فاضل فرج
اسم المريض: زيد أياد محمد      العمر: 33سنة     

Exacerbation of chronic bronchitis

Rx 

Tetracycline 250 mg cap.

1 cap q.i.d 

التاريخ      /     /2009

Q28-What counseling should be given to the patient about oral intake of tetracycline? Why ? and what are the advisory labels of it? [                            ]

Q29-what are the most common side effects of tetracyclines? [                        ]

Q30-If the patient have renal impairment, does tetracycline still be used safely  ? what is the alternative? [                       ]


(صلاحية المضادات الحيوية (المعدة للحقن) بعد حلها)
صلاحية المضادات الحيوية (المعدة للحقن) بعد حلها من الأمور التي كثيرا ما تواجه الصيدلي سواء في المستشفيات أم الصيدليات الأهلية وخصوصا عندما يكون المرضى من الأطفال وهم بلا شك يشكلون نسبة كبيرة (وعزيزة) من أبناء مجتمعنا العزيز.

فمثلا عندما تكون الجرعة نصف الإبرة أو ربعها يأتي السؤال مباشرة: هل يجوز لنا أن نستعمل القسم الباقي من الإبرة في الجرع التالية ؟ وهذا يستوجب معرفة صلاحيتها بعد حلها.

	Refrigeration(references)
	Room temp(references).
	Drug

	96 hours(1, 3)
	24 hours(1, 3)
	Cefazolin

	7 days(2)
	24 hours(2)
	Cefepime

	7 days(2)
	 24 hours(2)
	Cefmetazole

	72 hours(2)
	24 hours(2)
	Cefonicid

	5 days(1,2)
	24 hours(1,2)
	Cefoperazone

	10 days(1,3)
(5 days) (2)
	24 hours(1,2,3)
	Cefotaxime

	96 hours(1,2)
	24 hours (1,2)
	Cefotetan

	1 week(1)
	24 hours(1,2)
	Cefoxitin

	10 days(1)
(7 days) (2,3)
	24 hours(1,3)
(18 hours) (2)
	Ceftazidime

	96 hours(1,2,3)
	24 hours(1,2,3)

	Ceftizoxime
   

	a-10 days(1)
b-3 days(1)
	a-3 days(1)
b-24 hours(1)
	Ceftriaxone
   a-100 mg/ml 
   b-250 mg/ml

	48 hours(1)
	24 hours(1)
	Cefuroxime

	96 hours(1,3)
	12-24 hours(1)
	Cephalothin

	10 days(1)
	12 hours(1)
	Cephapirin

	
	2 hours(2)
	Cephradine

	
	30 days(1,4)
	Chloramphenicol

	72 hours(4)
	24 hours(4)
	Cloxacillin

	7 days(1)
	48 hours(1)
	Mezlocillin

	7 days(1,4)
	
	Penicillin G (Aqueous)

	7 days(1,4)
	24 hours(1,4)
	Piperacillin

	14 days(4)
	48 hours(4)
	Streptomycin

	72 hours(1)
	24 hours(1)
	Ticarcillin

	Reconstituted solution should be used within 1 hour after reconstitution(1,3).
	Ampicillin
(وبالتالي (ampiclox



Cardiovascular system
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	الدكتور حارث محمد 
اسم المريض: رامي عصام العمر:55سنة

liver cirrhosis
Rx

 spironolactone (Aldactone®)

100mg tablet

1 tablet daily after food

Lactulose solution
30ml      3 times daily

التاريخ      /     /2009


	Q10- To which class of diuretics, spironolactone belong, why it is used in liver cirrhosis?[            ] Why it is given after food? (see supplement F)

Q11-Whart are the side effects of spironolactone (see BNF)

 [              ] and what are the clinical significance of these side effects?

 (see supplement F)

Q12-The Dr. want to prescribed 10mg spironolactone once daily for the patient's newborn baby who has congenital heart disease. How you give him an accurate dose if the available dosage form of spironolactone in Iraq are only tablets of (25 mg,50mg,and 100mg) (see supplement G)
	الدكتورة انس علاء
اسم المريض: آية علي جنجون العمر:40سنة              

Oliguria

Rx

Furosemide ( lasix ®) injection 

250mg to be given slowly with i.v. fluid 

لتاريخ      /     /2009
2 

Q6 -To which type of diuretics, Furosemide belong? At what rate we should administer this dose of IV Furosemide?

(see supplement E)

Q7-with which of the following IV fluid you can mix Furosemide injection (sodium chloride sol., ringer's sol., glucose sol.)

Hint: see appendix 6 under Furosemide.[            ]

Q8-is the hpokalemia greater with thiazides or with loop diuretics and why?[             ]

Q9-if the nurse administered it rapidly? What side effects can occur due to this rapid administration?[                  ]


	1 

الدكتور ابي حاتم
اسم المريض اسر عبد الصاحب العمر:50سنة

Hypertension

Rx
Chlortalidone (Hygroton®) 50mg tab.

1 tab daily.
التاريخ      /     /2009
Q1-to which type of diuretics, Hygroton belong? Is it has a shorter or longer duration than other thiazides? [             ] 

Q2-what is the expected onset of diuresis and what is optimum time of the day (morning, night…) for administration? [                 ]

See supplement B also.

Q3-knowing that thiazides and loop diuretics can cause hpokalemia. How should this effect be monitored?

 (see supplement C )

    Q4-What are the side effects of thiazides and loop diuretics on serum (potassium, glucose, uric acid, and lipids)?[              ]. What are the clinical significant of such effects? (see supplement D )

Q5- 6 months later the patient develops non-insulin dependent diabetes mellitus and the physician decide to replace Hygroton by Indapamide (Natrilix®) 2.5 mg tab. Once daily).what is the idea behind this choice? [        ]
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	الدكتورة شيماء يعقوب علي 
اسم المريض:  مينا هلال محمد العمر:66سنة

heart failure

Rx

Carvedilol  3.125 mg tab

1 tab B.i.d  after food.

Captopril 25mg tab

1 tab t.i.d

Moduretic® tab.

1 tab daily 

التاريخ      /     /2009
Q23-Are there any benefits from

 using  BBs in patients with heart

 failure?[                 ].which BBs

 are used for this purpose 

(see the supplement J  )

Q24-Regarding the use of BBs in 

heart failure :Is it recommended

 to start with low or high dose?

And how we must increase  the

 dose (slowly or rapidly)?

( see Carvedilol dose   ) 

and why?

(see the supplement K   ). why 

Carvedilol is given with food?

 (see supplement   K ).

Q25-What is the composition of 

Moduretic ®? And what is the 

idea behind such combination?

[               ]
Q26-what is the dose of Bisoprolol in heart failure 

( (see BNF 
[                 ]
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الدكتورة سارة يشار زين 
اسم المريض: سلام شنته العمر: 30سنة 

Thyrotoxicosis
Rx 
Propranolol (Inderal®) 40mg tab.

1 tab T.i.d

التاريخ      /     /2009
Q17-what is Propranolol (selectivity and Solubility)

[                 ]

Q18-knowing that the patient is intended for thyroidoctomy. What is the idea behind the use of Inderal? In this condition

[                     ]

Q19-   2 days later, the patient has new compliant of awakening many times during the night, nightmares, and fatigue. Rationalize? Would switching to Nadolol (Corgard®) may alleviate these troublesome side effects? Why? [                  ]

Q20-the patient had used Nadolol without the previous side effects, but 1 month later the patient noticed an exacerbation of his psoriasis? Rationalize?

Hint : see side effects

[                      ]

 Q21-Could we used BBs safely if the patient has history of asthma and bronchospasm? What other contraindication are there for BBs?[              ]

Q22-what are the other uses  of  beta blockers? [       ]
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الدكتورة زهراء توفيق
اسم المريض:  زيد حسين ناصر العمر:     50سنة  :      

Angina  
(Serum creatinine 2mg/dl) 

Rx

   Atenolol (Tenormin®)

التاريخ      /     /2009
Q13-what is atenolol (selectivity and Solubility). What is the degree of renal impairment of the patient based on his S.creatinine? (See supplement H) is  it necessary to reduce the dose of Tenormin ? Why?

Q-14 based on your recommendation,  the Dr. prescribed 50mg atenolol once daily instead of the 100 mg once daily what advisory label should be given to patient taking atenolol (and BB blockers in generals)?
[                       ]

Q15- after the use of Tenormin, the patient begin to have a new complaint of bradycardia, cold extremities and difficulties in walking (intermittent claudication). Rationalize? Would switching to pindolol or oxprenolol (Trasicor®) may alleviate these troublesome side effects? Why?[                       ]

Q16-however, the Dr. decides to stop Tenormin and use calcium channel blockers. How would the Tenormin be stopped (see supplement I)? Why (BNF)? [                    ]
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	الدكتور عمر فائق 
اسم المريض: محمد مكي حمد العمر:37سنة

Rx

Glaucoma

Timolol   0.5% eye drop

 Apply one drop twice daily

Acetazolamide 250mg tab.

1tab. B.i.d
التاريخ      /     /2009
Q36-what is the main indication for timolol eye drop (one of the BBs) and acetazolamide (carbonic anhydrase inhibitors diuretic)for such patient (see section 11.6 treatment of glaucoma).council the patient about proper use of the eye drop.[                ]

Q37-knowing that the patient is an asthmatic patient on Salbutamol 100 mcg inhaler taken as required since 2 years. But recently he noticed a significant increase in his need to use the inhaler. ?what is the most likely cause?

(see section 11.6 treatment of glaucoma the CSM advice

[                     ]

Q38-can we use acetazolamide safely if the patient is allergic to sulfonamide?

   [                     ]

See acetazolamide contraindications in chapter 11
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الدكتور عمار علاء الدين 
اسم المريض: مروة حسين العمر:  53سنة  

Rx

Hypertension and type I diabetes (IDDM)

Captopril (capoten®) tab.
التاريخ      /     /2009
Q31-why does ACE inhibitors and angiotensin-II receptor antagonist (ARAs) considered a drug of choice for hypertension in diabetic patient (see section 6.1.5 diabetic nephropathy)[               ]

Q32-What is usual starting dose, maintenance dose, and maximum dose of Captopril in hypertension.

Q33-two months later the patient develops persistent dry cough that persist throughout the day and also made it difficult for him fall asleep at night? And the Dr decide to switch to lisinopril 10mg once daily.

What is the difference between lisinopril(Zestril®) and Captopril ?is this Wright alternative ? ?(see supplement L, and M)

Q34-Do you suggest to use one of the (ARAs) as an alternative? (give an example with the dose)

[            ]

Q35-Does the ARAs carry the same precautions (or C/I) of ACE inhibitors in case of renal artery stenosis, use in pregnancy, causing hyperkalemia and hypotension?

[                        ]    
	7   

الدكتورة شمس عواد ناظم 
اسم المريض: عزيزة ياسرالعمر:  35سنة    

CHF

Rx

   Captopril (capoten®) tab.
التاريخ      /     /2009

Q27-does ACE inhibitors valuable in CHF, What is usual starting dose, maintenance dose, and maximum dose of Captopril in CHF.
Q28-At what time of the day (morning, or bedtime) the first dose of ACE inhibitors is usually given why(BNF)? And how Captopril  is given regarding the food ?(see supplement L)

Q29-can we use ACE inhibitors safely in patient with severe bilateral renal artery stenosis or in patient with severe unilateral renal artery stenosis and normal contralateral kidney (see 2.5.5.1 renal effect) .[             ]

للاطلاع وسيتم شرحها في المختبر 

Q30-can we use ACE  inhibitors safely in pregnancy? what do you recommend if the patient is breast feeding mother and the BNF stated that:

Present in milk-manufacturer advised avoid.

While the breast feeding answer book, drug information handbook, and the applied therapeutics consider it compatible with breast feeding.

Would the use of enalapril , (according to BNF) will avoid such opposite opinions?

[                 ]     



Cardiovascular system part  II
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	الدكتور حمزة ثامر احمد 

اسم المريض: حنان حبيب العمر:57سنة

Classic angina and          hypertension

Rx
Isosorbide mononitrate 20mg tab

1 tab .B.i.d ( 8 AM and 4 PM )
Glyceryl Trinitrate (Angised ®) 0.5 mg sublingual tab.

PRN

Aspirin 100mg enteric coated tab

1tab. daily.

Moduretic® tab.

1 tab daily    

التاريخ      /     /2011


	Q7- What is Moduretic® and what is the idea behind its composition (see BNF)?[        ] What are the differences between isosorbide mononitrate (ISMN) and isosorbide dinitrate (ISDN)?

(See supplement  C)

Q8-Why did the Dr. recommend to give the second dose after about 8 hours rather than 12 hours?

Hint: see tolerance

[                   ]

Q9-later on the Dr. replace the ISMN ordinary tab. By ISMN m/r (Imdur® 60mg tab. To be given once daily).What is the optimum time (morning, night…..) for administration? Why?

[                 ]
الدكتور ساهر فاضل 
 اسم المريض: سمير علوان  العمر:66سنة
Classic Angina  
Rx

Glyceryl Trinitrate (Angised ®) 0.5 mg sublingual tab.

PRN 
Isosorbide dinitrate (Isordil®) 10mg tab.

1tab. T.i.d

Aspirin 100mg enteric coated tab

1tab. daily. 

Paracetamol tab.

O/N

التاريخ      /     /2011
2 

Q4-What is main indication for oral isosorbide dinitrate ISDN?

.Knowing that nitrate can produce tolerance, how should the patient be instructed to take his medication so as to minimize tolerance?

[             ]
(See supplement A  also )

Q5-knowing that nitrate can cause headache? How would you educate the patient about this effect? What other side effect s can be caused by nitrate?

(See supplement B also )

Q6-If the patient have sexual dysfunction. Could he safely take sildenafil (Viagra®) Tadalafil (Cialis®), or Vardenafil (Levitra®)? Why?  

[                       ] 
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الدكتورة اسراء كاظم مجبل
 اسم المريض: اشواق ابراهيم العمر:     50سنة       

Classic Angina  
Rx

Tenormin®100mg tab

1 tab daily

Glyceryl Trinitrate (Angised ®) 0.5 mg sublingual tab.

PRN

Glyceryl Trinitrate o.4mg /h patches 
1 patch to be applied for 16 hours daily and then removed at night

Aspirin 100mg enteric coated tab

1tab. daily. 
التاريخ      /     /2011
Q1-What is the main indication for Glyceryl Trinitrate (GTN)?

And what instruction should be given to the patient with regard to the use and storage of GTN sublingual tab.?

(See supplement  also )

Q2-If the patient found difficulty in dissolving the SL tab. .!!!What dosage of GTN will provide an alternative method of rapid relief of symptom? Where (site) it should be applied?

[                 ]

Q3- What is the main indication for GTN patches?

And what instruction should be given to the patient with regard to the site of application. Why the Dr. recommend to left off the patch for several consecutive hours (about 8 hours )in each 24 hours ?

Hint :see 2.6.1 under Tolerance

[                      ]
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الدكتورتحسين علي 

اسم المريض:سمير فرحان العمر:   59سنة 
subarachnoid hemorrhage
Rx

Nimodipine (Nimotop®) 30mg tab.

60mg (i.e. 2 tablets) every 4 hours.
التاريخ      /     /2011
Q19-why nimodipine is used following subarachnoid hemorrhage? How often treatment with it should be start after hemorrhage? And for how long it continued?

 [                        ]

See supplement G  also 

7  

الدكتورمهدي سليم
اسم المريض:مهند اكرم

 العمر:   47سنة

Supraventicular arrhythmia
Rx

Verapamil  40 mg tablet

 1tab. t.i.d

التاريخ      /     /2011
Q20-Why does Verapamil (but not nifedipine or other dihydropyridine CCBs) is used for arrhythmia? [                ]

What are the other indications for it?
Q21-what is the common GI side effect of Verapamil?

[              ]

Q22-can we use Verapamil or diltiazem safely in patient with heart failure or in combination with beta-blockers? Why?
[                       ]
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الدكتوركمال منصور

اسم المريض:عباس خيون لعمر:45سنة       
Angina

   Rx

Amlodipine 10mg tab

1tab.daily.

Suscard®Buccal tab.PRN
التاريخ      /     /2011
Q15-what are the differences between Amlodipine and Nifedipine?

[                ]

Q16-3 weeks later the patient develop ankle edema? Rationalize and what are your recommendations for the physician?



(See supplement F also )

Q17-would the use of diltiazem is associated with lower incidence of this side effect?

(See supplement F also)

Q18-Where should the Buccal tab. Be placed ?see suscard counseling in BNF.
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الدكتور رنا حمزة نايف 

اسم المريض زينب شاكر العمر:60سنة

Angina and hypertension

Rx

Nifedipine (Adalat®) 20mg m/r tab.

1 tab B.i.d

Aspirin 100mg enteric coated tab

1tab. daily.
التاريخ      /     /2011
Q10-what are the main indications for nifedipine [         ]? What is the major site of action (vessel or myocardium) [         ]? Do you recommend to maintain the patient on one brand name of m/r nifedipine? Why?          [                              ]

Q11-Why does the short acting (i.e. the immediate release) formulation of Nifedipine are not recommended for Angina or long –term management of hypertension? (See section 2.6.2 and nifedipine side effects also).

Can we use it for quick reduction of BP in hypertensive urgencies by biting the soft gelatin capsule (contain nifedipine in liquid form) and putting it under the tongue (i.e. give it SL)?

(See supplement D  also )

 Q12-Counsel the patient about side effect associated with vasodilatation 

(See 2.6.2)?

Q13-the patient return to the pharmacy in the 2nd day saying that the tablet had been passed unchanged with the stool? (What will  you told him )?

Q14-during the treatment? The patient develops severe fainting and drop in BP after the ingestion of grapefruit juice? Rationalize and educate the patient about this effect? 

 Hint: see nifedipine caution and 

Appendix 1 under grapefruit juice?
(See supplement E also)

[                             ]
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الدكتورراسم وليد

اسم المريض: شراد عطوان العمر:62سنة

Angina associated with coronary vasospasm

     (prinzmetal's angina)       also called  (variant)                 angina
Rx

Diltiazem 120 mg m/r cap.

1 cap. B.i.d

Aspirin 100mg tab.

1tab. Daily

Glyceryl Trinitrate (Angised ®) 0.3 mg sublingual tab.

PRN 
Q25-which CCBs are  valuable

 In this form of angina?

[                   ]

Q26- Do you recommend to maintain the patient on one brand name of m/r

Diltiazem? Why?

[                      ]
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الدكتور زيد عبد الكريم  
اسم المريض: ستار خضير

العمر:      69سنة

Benign prostate hyperplasia 

                 (BPH)

Rx 

Terazocin 2 mg tab

1 tab. daily    

     التاريخ      /     /2011
Q23-Why does alpha-blockers (like Terazocin) are used in BPH?

See section:7.4.1( drugs for urinary retention)

[                        ]

Q24-At what time of the day (morning, or bedtime) the first dose of alpha –blockers should be given? why? And what can the patient do if symptoms such as dizziness, fatigue, or sweating occur?

Hint: see chapter 7 under Terazocin dose :first dose effect
[                  ]




	(حبوب الانجسيد تحت اللسان)
1-عند حدوث الالم في الصدر---يجب الجلوس فورا مع وضع الحبة تحت اللسان.

2-اذا لم يختف الالم بعد 5 دقائق فتوضع حبة ثانية تحت اللسان .و اذا لم يختف الالم بعد 5 دقائق اخرى فتوضع حبة ثالثة تحت اللسان واذا لم يختف الالم بعد 5 دقائق اخرى فيجب الذهاب فورا الى المستشفى.

3-قد تشعرعند استخدامك للحبوب بشئ من الصداع او الدوار او الخفقان او الطعم الحاد للحبة في الفم  وهذا شئ طبيعي نتيجة عمل الدواء الموسع للشرايين.

4-من الممكن ان يستخدم الانجسيد كوقاية وذلك باخذ حبة تحت اللسان (  5- 10 دقائق)  قبل القيام باي عمل مجهد يتوقع له ان يسبب الما في الصدر. 

5- يجب ان يحفظ الدواء في علبته الاصلية وليس خارجها. ويحفظ في مكان بارد وجاف (ولكن ليس في الثلاجة) بعيدا عن الضوء والحرارة والرطوبة.كما يجب ان تغلق العلبة باحكام بعد كل عملية استخدام.

6-اذا كانت العلبة الاصلية تحتوي على القطن فيجب اخراجه عند فتحها اول مرة ولايعاد اليها ابدا .

7-ترمى الحبوب ولاتستعمل ابدا بعد مضي فترة شهرين الى ستة اشهر بعد فتح العلبة.



Cardiovascular system part  III
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الدكتور احمد سالم
اسم المريض:  جبار مدلول

العمر:      68سنة

HT & DVT

Rx

Standard heparin

Dose ----------------------?

Warfarin

Aspirin 100 mg

1 tab at morning

Atorvastatin 20 mg

1 tab at night

Captopril 50 mg

1 tab bid

التاريخ      /     /2011
 Q7- To what group heparin belong ? What are the indications?

[                                   ]
Q8- What is the proper  route of administration? And with what doses for this patient?

[                                   ]
Q9- What is the regimen of switching treatment from heparin to warfarin ?

[                                   ]
Q10- If hemorrhage occur (mild, or sever), why? what are your suggestions?

[                                   ]
Q11- The doctor suggest to add diuretic to the above treatment for the elevated blood pressure, is spironolactone safe? Why?

[                                   ]
Q12- What are other serious side effects with heparin use? And how you manage it?

[                                   ]
See supplement C

Q13- In some cases, heparin are contraindicated, what they are?

[                                   ]

	  1

الدكتورفاروق حسام

اسم المريض: شاكر ياسر  العمر:53سنة
Angina, Duodenal ulcer.

S. cholesterol=270mg/dl 

Rx

Simvastatin (Zocor) 20mg tab.

1tab. Daily

Omeprazole 20mg cap

 One cap bid for one week.

 Clarithromycin 500mg tab

1 tab bid for one week.
  Amoxicillin 500 mg cap. 
2 cap bid for one week.

Tenormin®100mg tab

1 tab daily

التاريخ      /     /2011
Q1-To which group of antihhyperlipedemic drug, Simvastatin belong? Is it effective more for cholesterol  or

Triglyceride reduction? Why they are frequently used in patient with cardiovascular diseases? [            ]

Q2-Knowing, that Statins can cause myopathy? What counseling should be given about this side effect? [               ]

See also side effect: muscle effect

فهم وليس حفظ
Q3- Knowing, that Statins can cause hepatotoxicity? How we can monitor the patient for this side effect?

 فهم وليس حفظHint: see caution :       

Q4- At what time of the day (morning, night…) the single dose of statin is usually given? Why?



(See supplement A)  

Q5-could the grapefruit juice taken safely by patient take Simvastatin?  Why? [                  ]
Q6- what is the problem in this Rx:
Hint: see appendix 1 under Statins

What do you recommend :   

  0r see supplement B
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الدكتوركمال منصور

اسم المريض:عباس خيون لعمر:45سنة       
MI

Rx

Oxygen inhaler       

Streptokinase 1500 000 U/ 60 min.

Morphine 

10 mg slow IV injection (2 mg / min)

repeated if necessary  

Simvastatin 40 mg

1 tab at night

التاريخ      /     /2011
َQ20- To what group streptokinase belong and what are their indications? With what mech. act ?

[                                   ]

Q21- patient get symptom of tachycardia or even arrhythmia, rationalize?

What are other adverse effects?

[                                   ]

Q22- Flushing and rash my occur with streptokinase use, why?

[                                   ]

Q23- If alteplase is an alternative; what will be the dosing regimen ?

[                                   ]

Q24- what are the other available fibrinolytic drugs?

[                                   ]
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الدكتور سمير بشار

اسم المريض: جميلة ناصر العمر:33سنة
PE

Rx                                         female   wt: 70

Enoxaparin sod. (Clexane ®)
 100 mg (10000) IU as S.C. injection once daily for-----------------?

Warfarin 

5 mg tab bid  for 2 days

التاريخ      /     /2011
Q14- To what group enoxaparin belong? Is it a suitable dose?

[                                   ]

Q15- What are the different between LMWH & standard heparin?

[                                   ]

Q16- What are the indications of warfarin?

[                                   ]

Q17- Is it a proper dose? For how long it shoud be given? What are the maintenance dose of warfarin?

[                                   ]

What are the risk of warfarin overdose?

Q18- If the female planning to be pregnant, it is safe? Advice?

[                                   ]

Q19- After few weeks of warfarin treatment; female got blue patches on her body, what you suggest?

[                                   ]




Diabetes Mellitus
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	الدكتورنوفل ياسين

اسم المريض:رشيد جمعة  العمر:66سنة

Rx
Gliclazide (Diamicron®) 80mg tab.

1 tab daily

Acarbose (Glucobay®) 50mg tab.

1 tab. T.i.d



	Q19-whay Gliclazide is preferred over Glibenclamide in elderly patient? [           ]

At what time of day this 

 dose is  given? And how it  is 

usually be taken with regard 

to food?
[                  ]
Q20-if the Dr. decides to switch the patient to (Diamicron MR ®) 30mg (modified release) tab.

What would be the equivalent dose? [              ]

Q21- To which type of oral
antidiabetic drug  Acarbose

 Belong? And how it  may be

 Taken with regard to food? 

[               ]

Q22- what are the common

 Side effects of Acarbose? [         ]does

 Could he used Antacid to treat

 It? [                ]

Q23-how does hypoglycemia be 

treated in patient taking insulin 

or Sulphonylureas as well as 

Acarbose? [               ]
	الدكتورفاهم احمد
اسم المريض:قيس جعفرالعمر:44سنة

NIDDM

Rx
Metformin (Glucophage®) 500mg tab.



     1 tab daily.

Carbamazepine 200mg tab.

1 tab at night

Domperidone 10 mg tab.

1 tab t.i.d before meal.
3 

NOTE: the patient is an 
overweight 
Q14-Is metformin preferred in
Overweight patient? [         ]How

we can increase the dose until we

reached 500mg T.i.d.? [             ]

how it is usually be taken with

regard to food? [                      ]

Q15-what are the initial common

 Side effects of it ? [         ]does

 Hypoglycemia Occurs with it?

[                  ]
Q16-What do you recommend if

S.creatinine of the patient

become 2.3 mg/dl? Why?[          ] 
Q17-if the Rx is contain Metformin (Glucophage®) 500mg SR tab. To be given once daily also.

At what time of the day it is usually taken and what advisory label should be given?[         ]
Q18-what is the idea behind the use of Carbamazepine and Domperidone for diabetic patients?

Hint :see  section 6.1.5 under diabetic neuropathy
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الدكتورليث باقر
اسم المريض: فاتن علي  العمر:33سنة

Rx

Glibenclamide(Daonil®)5mg tab.

1 tab. Daily.

Rosiglitazone (Avandia®) 4mg tab.

1 tab. daily
Q9-To which type of oral
antidiabetic drug  glibenclamide

 belong? At what time of day it is 

usually given? And how it  may be

 taken with regard to food? 

[                  ]

Q10-what is the max. dose of 

Glibenclamide? [                  ]

does hypoglycemia Occurs with it? 

[         ]and what other options 

available when the combination of

 strict diet and sulphonylurea

 treatment fails? [                   ]

 Q11-if the patient become pregnant,

 and then breast feeding mother ? 

 can she take oral antidiabetic 

safely? [               ]

Hint : see the contra indication.

Q12-If the patient develop mild renal impairment ?would the switching to tolbutamide represent a right option? [                   ]

Hint : see the cautions.

Q13-how she can take Avandia  with 

regard to meal? can she used it  if she 

has heart failure? Can we 

Combine it with insulin?

(See BNF and supp.A)

	Q24-What is the onset and duration of Repaglinide(and 

Nateglinide (Starlix®))?and how it is usually be taken

 With regard to meal? [                               ]

Q25-If Repaglinide monotherapy does not result in an adequate glycemic control even after increasing the dose (Max.16 mg daily)!! Can we add metformin or sulfonylureas? (supp. B)

 Q26-what instruction should be given to the patient if he skip a meal (or add an extra meal)? (supp. C)
	5 

الدكتور ياسر حامد

اسم المريض:  سوسن طه العمر:40سنة
Rx
Repaglinide(Novonorm®):

0.5 mg tab.

1 tab within 30 minutes before main meals.




Migraine and NSAIDs  
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	الدكتورمروان عبد الرحمن
اسم المريض:محمد علاء العمر:6سنة

Gastroenteritis (diarrhea and fever)

Rx

Metronidazole 200mg susp.

1tsp t.i.d

Aspirin 100mgt enteric coated tab.

1 tab .PRN
      التاريخ      /     /2006


	Note: the patient is asthmatic patient also:

Q11-what is the problem in this Rx? Why?

Hint: see aspirin contraindication? And supplement A
[        ]

Q12-if you suggest paracetamol as an alternative what will be the dose? And how often it may be repeated? What are the advisory labels of paracetamol?

[        ]

Q13-what are the difference between paracetamol and aspirin? [        ]

Hint: see section 4.7.1 under dental and orofacial pain?

Q14-could you recommend mefenamic acid (ponstan ®) suspension for this patient who has diarrhea?                  
س15-دخل العراق في الاونة الاخيرة دواء الـ co-proxamol®    وبالرغم من ان معمل سامراء ينتجه على شكل كبسول باسم pain stop®     الاانه نال شهرة واسعة لكونه انكليزي المنشأ !!!! فماذا يقول كتاب الـ BNF  ( كتاب البلد المصنع) عن هذا الدواء؟ [        ]
   
	الدكتورحسان فضلي
اسم المريض:زيدخالد      العمر:32سنة

Migraine

Rx
Sumatriptan 50 mg tab

PRN

Pizotifen(Sandomigran®)0.5mg tab.

3 tab. At night.

التاريخ      /     /2006
2 

Q6-What is the Sumatriptan? And what is its indication? And what are the available dosage forms of it?

[        ]

Q7-Give the patient written as well as oral instructions about the oral dose of Sumatriptan? [        ] What warning and advisory label should be given to the patient about it?

Q8- What are the side effects and contraindications of triptans? [        ]
Q9-what is the main indication for pizotifen? And what warning or advisory label should be given with it? [        ] And how we can reduce or avoid the undue drowsiness? [        ]

Q10-what other migraine prophylactic drugs available?

 [        ]
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الدكتورحسن عباس

اسم المريض:سجى نعمان العمر:34سنة

Migraine

Rx
Migril® tab.

PRN
التاريخ      /     /2006

Q1-What is the composition of Migril®? And what is its indication? Why does the value of ergotamine for migraine is limited?[        ]

Q2-give the patient written as well as oral instructions about the oral dose of Migril? And at what interval he can repeat the dose (if needed)? [        ]

Q3-What warning about peripheral vasospasm should be given to the patient? What advisory label? And what are the contraindications to the use of ergotamine containing products? [        ]

Q4-Why anti-emetic (like cyclizine in Migril, metoclopromide, or Domperidone) are frequently used in migraine attack? [        ]

Q5-If the Rx contains Cafergot® instead of Migril® then: what will be the difference between them regarding the composition and dose? [        ]
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الدكتورهاشم فاضل

اسم المريض:عباس سالم العمر: 40سنة

Severe acute dental pain

Rx

Ibuprofen 400mg tab.

1 tab. T.i.d PRN

   التاريخ      /     /2006
Q26-the patient told you that he is a hypertensive patient and he was heard that ibuprofen increase blood pressure? What you will tell him?

Hint: see supplement B

Q27-Can we use it safely if the patient is allergic to aspirin?[  ]

Q28-which ibuprofen formulation (enteric coated or the ordinary tablet) are more suitable for single analgesic use ?(hint : see section 4.7.1)           ]

Q29-what do you recommend if you found that the patient is an asthmatic patient?

الدكتوراحمد نزار
Seasonal allergic conjunctivitis and acute Ureteric pain 

اسم المريض:عيد منصورالعمر:19سنة

Rx

Voltaren 75mg i.m  inj.

PRN     
Voltaren eye drop

1 drop q.i.d

Sod. Cromoglicate eye drop 

Tramadol 50mg tab

1tab t.i.d
Q30-How often we can use voltaren injection for ureteric pain?[            ]

Q31-what is tramadol and what is its advantage over other opioid analgesics?[          ]

Q32-Are Diclofenac and sodium cromoglicate eye drops indicated for the above ophthalmic condition?[            ]
	الدكتورليث صبار

اسم المريض: رقية بلاسم  العمر:34سنة

    Rheumatoid arthritis and osteoporosis

Rx
Diclofenac(voltaren®) 100mg SR tab.

1 tab t.i.d

Meloxicam(Mobic®)15mg tab.

1tab B.i.d

Alendronic acid(Fosamax®) 5mg tab

 1 tab B.i.d
لتاريخ      /     /2006
2 

Q21-Are these doses considered appropriate doses?? Would the use of more than oral NSAIDs consider appropriate option (see CSM advice box)?[           ]

Q22-If the patient is breast feeding mother? Then which of the following NSAIDs are compatible with breast feeding: 
Ibuprofen, celecoxib, diclofenac, indometacin, mefenamic acid, meloxicam, naproxen, and piroxicam?

[              ]
Q23-Would the use of topical NSAIDs (like diclofenac, piroxicam, ketoprofen, or ibuprofen) provide great or slight relief of pain in musculoskeletal conditions? What cautions are there for topical NSAIDs? Hint see: section 10.3.2

[           ]

Q24-what is Alendronic acid? And What are its indications?  

 [           ]

Q25-what counseling should be given to the patient about the administration of Alendronic acid? Why?
[           ]
	1 

الدكتورشاهين عباس

Rheumatoid arthritis

اسم المريض: فلاح قيس العمر:44سنة

Rx

Indometacin(indocid®)25mg cap

1cap T.i.d.
التاريخ      /     /2006

Q16-what counseling and advisory labels should be given to the patient about indometacin?                                                       
[            ]    

Q17-After how long we can achieve full analgesic effect? And after how long we can achieve full anti-inflammatory effect?[            ]    

Q18-If appropriate responses are not obtained within the above time, can we try other NSAIDs? Why?

[            ]    

Q19- If the patient has a previous peptic ulceration could he use indometacin safely?

[         ] is the use of enteric coated formulation, taking the oral formulation with milk or food, or changing the route (e.g. use of rectal supp.) will avoid the risk of 

Gastric or duodenal ulceration? Why [        ]

Hint: see side effect of NSAIDs

 What do you suggest if the patient need to continue NSAIDs treatment? [            ]    

See section 1.3 also  NSAIDs –associated ulcer.

Q20- If the patient has Cardiovascular disease? Could he take selective cyclo-oxygenase-2 (Cox -2) (like celecoxib) inhibitor safely? Why?[                       ]



RHEUMATOID ARTHRITIS 

	progressive RA  

الدكتور كامل نصر  
ORTHOPEDIC

العمر 57 سنة         الاسم        عامر احمد
RX

Prednisone 5 mg BID  for 2 weeks 

Cataflam 50 mg BID

Plaquenil 200 mg BID 
Q1 would it be appropriate to initiate 

cortic osteroid  c oncurrently ?  SEE supplement F

Q2 why are cortic osteroids administered in divided daily doses rather than as a single daily dose  or every other day regimen when used to treat RA? SEE supplement G
Q3 what are   the side effects  associated with long term (more than 6 months) use of  corticosteroids?

Q4  DO intraarticular corticosteroid injections  provide any benefit in RA? SEE supplemen?I
 
	RA and HF

الدكتور محمد رافد 
ORTHOPEDIC

العمر 68 سنة         الاسم        حسين جاسم
RX

Lasix tab 40  mg  in the morning

Digoxin  0.25 mg tab  half tab /day

Betaloc 50 mg BID

Zestril tab  20 mg BID 

Depomedrol injection  ia 

Brufen  400 mg TID 

Olfen gel  PRN 

Q1 He develops  increased leg swelling associated with weight gain increasing SOB why might these signs and symptoms  be associated with ibuprofen? See supplement A

Q2 how should this drug related problem be managed? See supplement B

Q3 what renal problems that are associated with NSAIDs therapy?SEE supplement c

Q4 what instruction should be provided to RA patient receiving NSAID s RX ? see supplement D

Q5 what is the place of DMARD in the treatment of RA?SEE supplement E

 


A )Mild fluid retention occur in 5% of  NSAIDs users   in patients with  heart failure,renal function is highly dependant  on local production of PGE2  within the kidney to offset the  vasoconstrictor effects of angiotensin  NSAIDs reduce  PG concentration  and lead to unopposed  vasoconstriction  consequentely urine output decline  fluid is retained   ADDITION  NSAIDs  except naproxen  are associated withan increased the risk of MI  which is a concern for TZ  owing to  his risk for cardiac events
B) ibuprofen should be discontinued ,sulindac has been associated with less adverse effects on the kidney than other NSAIDs nabumetone has less effect on the GFR than sulindac and ibuprofen,NSAIDs should be used at the lowest effective dose  for minimum periods of time short coarse of oral corticosteroids  can provide rapid control of inflammation while reducing the needs for longer coarses of anti-inflammatory therapy

C 
1-ARF occur in less than 1%of users (patients with heart failure ,liver disease,renal failure,or when diuretics are administered concomitantly  appear to be at risk)
2-nephrotic syndrome can  appear anytime after starting therapy  and can resolve as quickly as one month or as long as one year  after discontinuation of NSAID therapy
3-some NSAIDs has been associated with sustained rise in mean arterial blood pressure of (5-6)mmHg  as a result of Na-H2O retention

D
1- children and teenager shouldnot use ASA containing products for flu symptoms because of the association with Reye syndrome
2-take with food or milk to decrease gastric upset


Seizure disorders

	Absence seizure

الدكتور سلمان محمد سلمان

neurologist

العمر 7 سنة   الاسم يارا الحر 
RX

Depakine cap  250 mg TID for 3 weeks 
Q1 COMMENT  on the initial and the maintenance dose of valproate?.

Q1 WHY most  neurologist considered ethosuximide the drug of first choice for the treatment of seizure ? See supplement I

 Q3 She complain of nausea ,epigastric pain  lasting 1 hour following her dose of valproate ,administration of drug with meal is only partially helpful,what alteration can be made in the dosing regimen to relieve her symptoms? See supplement J

Q4 her ALT was 32 IU/ml normal(6-14) and her AST was 41 IU/ml normal (7-17) doesnot complain of symptoms suggestive of liver disease ,discuss these lab abnormalities in relation to valproate induced hepatotoxicity ? see supplement K

Q5 what is the usefulness pof routinely monitoring LFT in patients receiving valproate? See supplement L   

Q6 her physician decided to replace her current dosage form to ER depakine  tablet ,should  any change in dose  required? See supplement M 
	 Tonic clonic  seizure

الدكتور سلمان محمد سلمان

neurologist

العمر 18 سنة   الاسم سعاد كسار  
RX

Epanutin  cap 100 mg  BID 

Folic acid 5 mg  after breakfast

Q1 recommend the dosing scheduale for JN ?
Q2  she is now receiving 400 mg/day (200 mg BID)of phenytoin  how would you educate the patient? See supplementD

Q2 she  complain of being "unsteady"on his feet ,is there is any problem maitening him on this dose?

Q3s he develop gingival hyperplasia, discuss phenytoin related gingival hyperplasia,and the management techniques that may be helpful for JN ? see supplementE

Q4despite treatment with combined oral contraceptive she has just learned she is pregnant ,what is the relationship between contraceptive failure and AED therapy? See supplement F

Q5 discuss the advantages of fosiphenytoin over phenytoin  ?

Q5 discuss AED impact on bone? See supplement H

Q5 could  phenytoin be continued safely  if the patient breast feed her baby? See supplement G
	Complex partial seizure

الدكتور سلمان محمد سلمان

neurologist

العمر 25 سنة   الاسم  سارة العيد     
RX

Tegretol  100 mg BID  
Q1  is that  the maitaince dose,how would the therapy with carbamazipine be initiated and why?  See supplement A
Q2 carbamazipine has been associated w Ith hematologic and hepatic toxicities what is the incidence and the significance of these toxicities? See supplement B

Q3 over 6 weeks dose was increased to 400 mg BID  after 4 weeks of seizure free period,she suffers one seizure weekly,what factors may be responsible for reversal of seizure control? See supplement C

Q4 dose was increased to 600 mg BID 4 weeks later she still experience one seizure weekly, say that her pharmacist  substitute  generic carbamazepine tablets for tegretol that was previously  dispensed what role might this change in brand  have played in failure of therapy?

Q5  she develop upper  respiratory tract infection  erythromycin 250 mg TID for ten days was prescribed,four days later she  feels drowsy ,dizzy, and complain of double vision,nausea,vomiting,how this potential drug interaction be  managed?


Q1 A) AR Initiation  of treatment with full therapeutic maintenance  doses of carbamazepine   causes excessive side effects  such as nausea vomiting,diplopia,significant sedation therefore therapy should be initiated gradually,(100mg twice a day,dose should be increased  by 100-200 mg /day every 7-14 days
B) Hepatic and hematologic toxicities of carbamazepine are rare,although potentially series they are best monitored on clinical basis(jaundice,abdominal pain,bleeding,sudden onset of sore throat or fever )  rather than by ongoing lab tests 
C)Carbamazepine  induce its own metabolism by autoindction  this increase in clearance necessitate increased doses,frequency,or both  about one month is required for the induction process  to reach completion after the final dose increase. AR dose should be increased 50% increase in dose to (1200 mg)  should reestablish seizure control
D)  Educating the patient about the importance of regular drug administration  is helpful in ensuriong successful therapy  (noncompliance or rapid discontinuation may precipitate status epilpeticus  and that the medication control rather than cure seizure disorder  She should be informed that she may experience mild sedation.and should be cautioned that symptoms such as blured vision,dysarthria,dizziness may indicate that her dose is too high and should be educated about the role of Oral hygiene and dental flossing  in diminishing (gengivalhyperplasia)
E)There are three approaches for the treatment of phenytoin –induced hyperplasia :
1-dose reduction or replacement of phenytoin with alternative AED 
2-surgical gengivectomy will correct the problem  temporarily but hyperplasia will eventually recurs
3-periodental treatment eliminate local irritants and maintains oral hygiene 
Oral hygiene program decrease the degree  and severity  of gingival hyperplasia when they are initiated before phenytoin therapy is started 
 Patients chronically maintained  on intoxicating doses of phenytoin  appear to be at risk of developing (irreversible cerebellar damage or peripheral  neuropathy),peripheral neuropathy is rare symptomatic pts may complain of parasthesia,muscle weakness and wasting  and are reversible upon dose reduction or discontinuation 
F)Phenytoin,carbamazepine,Phenobarbital,  increase the metabolism of ethinyl estradiol and progesterone lack of contraceptive efficacy may present as breakthrough bleeding and pregnancy a lternative contraceptive method  is recommended to avoid contraceptive failure.
Babies born to  woman with epilepsy who  are taking enzyme inducing AED are at risk of hemorrhage owing to decreased level of vitamin k dependant clotting factors  those  womans  should receive vitamin k 10 mg orally every day from 36 weeks of gestation  until delivery and babies should also receive vitamin k 1mg  IM at birth 
G)For (carbamazepine,phenytoin,valproic acid) breast feeding result in negligible AED  plasma concentrations in the infants
H)Enzyme inducing  AED have been associated with bone loss and increase the risk for fractures ,minimally (oral calcium and vitamin  D SHOULD BE IMPLANTED) 
 I) 1-valproate is the most likely to cause  significant nausea and initial drowsiness  and it is the most likely to interact with other AED 
2- VALPROATE   is reserved for those whose  absence seizure don’t respond to ethosuximide 
Syrup form of valproate should be avoided unless  extremely small doses are required (eg  infant) because it has unpleasant taste and its rapid absporption  increase the likelihood  of acute ,dose related side effects such as nausea 
J)TD  is candidate for the use of depakine  tablets ( an enteric coated preparation of salt of valproic acid)  administration of these tablets results in delayed  rather prolonged absorption of valproate when patients are switched from non enteric coated formulations to depakine  tablets (the frequency of administration shouldnot be decreased)
M)Depakine   ER is not bioequivalent to other dosage form of valproate ,when patients are converted to depakoate ER the manufacture recommend an increase  of (8-20%) in  the administered dose  so TD  should be given 1000 mg of depakoate ER once daily.
K)Asymptomatic elevation in liver enzymes  occur commonly during the first six months  of treatment with valproate  and are not associated with hepatotoxicity  without systemic symptoms of liver damage it is unlikely that  lab abnormalities represent significant valproate hepatotoxicity 
 valproate Hepatotoxicity is extremely rare(<0.002%) with monotherapy and in patients >2 years old
L)because symptoms of liver damage precede lab changes  frequent LFT are unlikely to detect serious hepatotoxicity  but only added cost careful monitoring should be provided for predisposed populations(very young children and those receiving polytherapy) in those population significant increase in LFT that are not early in the therapy may be clinically significant.
PARKINSON DISEASE (PD)
	    Progressive PD

الدكتور سامي عبد الاحد

neurologist

العمر 70 سنة         الاسم توفيق سالم      
RX

Sinemet 110   BID 

Comtess tab  200 mg  with each dose of  sinemet

Biscodyl tab  1 tab on need

Inderal 10mg BID 

Gabapen 300 mg QD 
	   Early PD

الدكتور سامي عبد الاحد

neurologist

العمر 62 سنة         الاسم       عبد الله مهدي
RX

Cabaser 1mg tab  BID

Symmetrel cap  BID 



■Initiation of therapy  with dopamine agonist is associated with fewer motor complications and can delay the need for levodopa ,dopamine agonist provide adequate control of symptoms when given as a monotherapy  with early stage disease these benefits are sustained and for three years following diagnosis  however,  with disease progression levodopa therapy will eventually be necessary 

Dopamine agonist:■
1-older ergoline type dopamine agonist (bromocriptine ,pergolide,cabergoline)

2  newer -non -ergoline type dopamine agonist(pramipexole,ropinirole apomorphine rotigotinet)
Q1 if apatient have (aortic stenosis) can he use older DA safely?

Older ergoline gents have been associated with increased risk of (retroperitoneal,pleural,pericardial)fibrosis  as well as (2-4)fold increase increased risk for cardiac valve fibrosis  therefore nonergoline derivatives is prefered  in such patients
 ■Patients should be considered for levodopa therapy if their disease has progressed  sufficiently to threaten his job performance and their symptoms have progressed despite treatment with dopamine agonists
Q2 what is the most common reasons for discontinuation of non -ergoline type dopamine agonis?
Mental disturbance (nightmare,confusion, insomnia)
Q2 how is sinemet dosed and what are its advantages?
■When levodopa dosages exceed 750 mg /day  patients can be switched from(1:4)ratio (25/100)of carbidopa/levodopa  to( 1:10) ratio  (25/250)to prevent providing excessive amount of decarboxylase inhibitor 
Q3 does levodopa exhibit (drug food interaction)?
Although levodopa  taken with meal to slow absorption  and decrease central emetic effect  high protein diet should be avoided  as it may compete with levodopa for intestinal absorption,ginger tea is also helpful for reducing emetic effect of levodopa 
■Apomorphine is approved as a rescue drug  for the treatment of hypomobility   or (off  episode) in patients with PD  BECAUSE nausea and vomiting  occur with apomorphine treatment  it should be administered with antiemetic  but metoclopromide and prochlorperazine  shouldnot be given  because they are dopamine antagonists and can decrease the effectiveness of apomorphine  and it is available only in injectable form
COMT inhibitor 

 ■Increase the amount of levodopa available for transport across BBB  this effect improve and prolong  the response to levodopa 
■Tolcapone is associated with cases of fatal acute liver failure which lead to liver function monitoring requirements,therefore entacapone is the preferred COMT inhibitor it increase the functional capacity and decrease parkinsonian symptoms and also allow reducing the required  dose of levodopa
Q5 what is the most common reason for discontinuation of therapy with entacapone?

Diarrhea 

Q6 what place do selegiline have in the treatment of PD?
Its efficacy is in reducing the wearing off effect but its beneficial effects diminished overtime,The usual dosage is given in two divided doses in the morning and early afternoon it is not given in the eveving  because excess stimulation can cause insomnia

Q7 what role do anticholinergic drugs play in the treatment of PD?
It is reserved for the  treatment of resting tremor early in the disease particularly in younger patients 

Q8  what place does amantidine have  in the treatment of Parkinson?
Its main role is limited to add on therapy for treating levodopa induced dyskinesia and can be used as monotherapy in early stage disease
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